
`

WARNING:
1. This swing must be assembled by two adults or more.  
2. Tools are not included in packaging. The expected time required for assembly is usually 

1-2hours. 
3. Before assembly, ensure all parts are present and not damaged.  
4. Assembly on a flat, hard, and debris-free surface. 
5. Keep canopy swing away from fire or inflammable objects. 
6. There are small parts are present in the packaging, do keeping small parts away from 

children.   
7. Children should be accompanied under the adults when use the swing. 
8. Do not repack your swing until it is completely dry.  
9. This swing must not be left erect in high wind conditions.  
10. Do not place your swing in wet conditions where there is a risk of rust developing.  
11. When not in use, wipe free of any dirt or loose objects, Do not use strong detergent or 

abrasive cleaners.  
12. When not in use, store in a cool, dry location away from sunlight. 

FS Baily SGL Seat Swing 
TV NO.: 199541



No. Description Qty.

A 
Front

 
leg

 
tube

 2 
A1 

Back
 
leg

 
tube

 2 
B Lower curve support tube 1 
C Upper curve support tube 1 
D Swing upper tube 1 1 
D1 Swing upper tube 2 1 
E Swing connector tube 2 
F U-shape tube 1 

 2 tsermrA G
H Top frame1 (with T end) 3 

I Top frame2 (short curved tube) 2

No. Description Qty. 

J1 Top frame3 (long curved tube) 1 
J2 Top frame4(long curved tube) 2 
K Top frame upper connector 1 
L Top frame base connector 1 
M Steel cable 2 

 1 revoC N
 1 wolliP O
 1 daP P
 1 dap gnilS Q
 1 epoR R

T Swing frame connector tube 1 
U Swing frame connector 1 

No. Description Qty. 

AA Bolt M6x55 4 
BB Bolt M6x60 2 
CC Bolt M6x20 2 
DD M6 Flat washer 2 
EE Bolt M8x72 2 
FF Lock nut M6 6 
GG Lock nut M8 2 
HH Plastic cap M6 6 
II Plastic cap M8 2 
JJ Hexagon wrench M6 1 
KK Six angle wrench M8/M6 1 

Parts List 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Step 1: Plug front/back leg tube A1/A into B as Fig. 1 show. 
Step 2: Plug B into C and fix with EE and GG, cover the II  
on GG as Fig. 2 show. (Note – lock the down hole side). 

Step 3: Expand the cover N, have one end of I and J1(J2) pass through N and then plug in H as Fig. 3 show. 
Step 4: Connect another side of H and J to connector K separaltey as Fig. 4 show.  



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Step 5: Plug E into U shpe tube F, make sure the snap buckle is locked in place as Fig 5 show.  

Step 5-1: Insert another side of E into D/D1 as Fig 5-1 show. 

Step 6: Connect the upper of M to D/D 1on G with AA/FF/HH as Fig. 6 show. 

 (Note – DO NOT fix another side of G in this step) 

Step 7: Unscrew the nut on U, have U through D/D1 and then screwed as Fig. 7 show.  





Step 8: Plug the pre-assembled K into the tube connector on C as Fig. 8 show.  
Step 9: Insert the end of three connector J1(J2) into the tube of L, and attach L to C with CC, GG and II as 
Fig.9-1 show. Attach the hook on N to the connector of L as Fig. 9-2 show.  
Step 10: Unscrew the nut on U downward as Fig. 10-1 show. Attach the U to C as Fig. 10-2 show. 
Step 11: Connect the upper of M to E/ D/D 1 on G with BB/FF/HH as Fig. 11 show.  
Step. 12: Connect the bottom part of M to A1 with AA/FF/HH as Fig. 12 show.   

Step 13: Have rope R cross through the holes on Q, hang Q on the U shape F on the connector E of D/D1 as  
Fig. 13 show. (Note: the end of the Rope should be at the place where it start on the lower part of T)  
Step 14: Have the connector tube T throgh Q as Fig. 14-1 show, lock T on D/D1 with CC/DD as Fig. 14-2 show.  



 

 

 

 

 

 

 

 

 

 

 

Limited Warranty: 

This limited warranty is extended to the original purchaser and applies to defects in materials 

and workmanship of your item provided the item is maintained with care and used only for 

personal, residential purposes.   

The item is warranted to be free from defects in material or workmanship for a period of 12 

months. We don't reimburse for transportation or delivery costs, or compensate the individual 

or any outside party for assembling or disassembling the product.  

 

Exclusions: 

Items used for commercial, contract, or other non-residential purposes, or items damaged due 

to acts of nature, vandalism, misuse, or improper assembly are not covered. Corrosion or 

rusting of hardware is not covered.  Proof of purchase (dated register receipt) is required for 

warranty claims. Warranty is to the original purchaser and is non-transferable. Any 

replacement of warranted items will be in the original style and color, or a similar style and 

color if the original is unavailable or has been discontinued. As some states do not allow 

exclusions or limitations on an implied warranty, the above exclusions and limitations may not 

apply. This warranty gives you specific rights, and you may also have other rights, which vary 

from state to state.   

 

 

 

Made in China 

Place pad P on the sling pad Q (tie the rope on the upper 

part of R onto T), and then tie pillow O onto T.  

 

Now, the swing is ready to use！  


